



File No: 2010/011507  
Job No: M14691

28 July 2010

ANKAme Pty Ltd  
PO Box 232  
ROSNY PARK 7018 TASMANIA

Attention: Johnathon Newitt

Dear Johnathon,

**RE: RESULTS OF TESTING**

As per your request, the following is a summary of the results from testing performed at your site from the 28/06/2010 to 01/07/2010 on your ANKAme Multi-function Anchors:

Strength Requirement Test Method:

The ANKAme Roof Anchor was installed into roof sheeting and concrete, and proof loaded to 15kN as per AS/NZS 1891.4:2009 Clause 3.1, Table 3.1 (a) use for free fall arrest, single point anchorage for one person. Please refer to the table and the directional loading diagram attached to this letter for the result of each test.

For further details refer to our test report No. 32470.

Yours Faithfully,

Jana Zeman  
Engineer, Testing Services Branch  
Test Safe Australia





Results of Testing to AS1891.4: 2009:

Installed on to:	Fixtures Used:	Direction A Load kN	Direction B Load kN	Direction C Load kN	Comments	Results
Klip-Lok 700 0.42mm thickness	7.7 mm Bulb-tite RV6605-9-6W	15	15	15	Load held for 2 min 30 sec	Complies
Klip-Lok 700 0.42mm thickness	Fab-Lok EZJ120	15	15	15	Load held for 2 min 30 sec	Complies
Klip-Lok 500 0.42mm thickness	7.7 mm Bulb-tite RV6605-9-6W	15	15	15	Load held for 2 min 30 sec	Complies
Klip-Lok 500 0.42mm thickness	Fab-Lok EZJ120	15	15	Not Tested	Load held for 2 min 30 sec	Complies
Spandek/Timber Grade F8 Timber	Bremick Screws 14-20 x 65	15	15	15	Load held for 2 min 30 sec	Complies
Spandek 0.42mm thickness	7.7 mm Bulb-tite RV6605-9-6W	15	15	15	Load held for 2 min 30 sec	Complies
Spandek 0.42mm thickness	Fab-Lok EZJ120	15	15	15	Load held for 2 min 30 sec	Complies
Custom Orb/Timber Grade F8 Timber	Bremick Screws 14-20 x 65	15	15	15	Load held for 2 min 30 sec	Complies
Custom Orb/ Steel Purlin Grade G450 Purlin	Bremick Screws 14-20 x 65	Not Tested	15	15	Load held for 2 min 30 sec	Complies
Custom Orb 0.42mm thickness	7.7 mm Bulb-tite RV6605-9-6W	15	15	15	Load held for 2 min 30 sec	Complies
Custom Orb 0.42mm thickness	Fab-Lok EZJ120	15	15	15	Load held for 2 min 30 sec	Complies
Steel-Clad/Timber Grade F8 Timber	Bremick Screws 14-20 x 65	15	15	15	Load held for 2 min 30 sec	Complies
Steel-Clad/ Steel Purlin Grade G450 Purlin	Bremick Screws 14-20 x 65	15	15	15	Load held for 2 min 30 sec	Complies
Steel-Clad 0.42mm thickness	7.7 mm Bulb-tite RV6605-9-6W	15	15	15	Load held for 2 min 30 sec	Complies
Steel-Clad 0.42mm thickness	Fab-Lok EZJ120	15	15	15	Load held for 2 min 30 sec	Complies
Concrete	M10 Trubolt	15	Not Tested	Not Tested	Load held for 2 min 30 sec	Complies
Concrete	M10 Anchor Screw	15	Not Tested	Not Tested	Load held for 2 min 30 sec	Complies



Directional Loading Diagram:

